112
HEIEGAESA §
A 444 4 4

I\ﬂf

“A
H IW/E AR

vr | A 444 /B 4

110 BUGGY RADIO CONTROL OFF ROADRACECAR
INSTRUCTION MANUAL
HEAL /AR A
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Before beginning assembly, please read these instructions thoroughly.

e ™
OFFISIEI TBICHBLTHDET, AT F VAP =Y DIHEDIRIC OA VT FYRAP/IN—YRIMT BRI ERPHRZESSIBVES
SEICLTLIEE VN, XYTFYAPHEITORNBENGAIR. BELKS [CKZMFIFTLEE W,

A5 WD —H—EREFTH N e . .
ORGSO L (ST —RRES TR abE a0 @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.
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ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

Tl ELGTE
Tools required ERYT 3 TEORLICI. +HEBELTIREL,
3= CAUTION: Handle tools carefully!
Ii?s
(v FMcA-TLBIE —MEMETE Ty —
TOOLS INCLUDED TOOLS ACCESSORIES
WABLVF BSIARYF W B EEE
Hex Wrenches Needle Nose Pliers Instant Glue
~
@ 9 A
@ Scissors
@ N0.36219 / 36219P
_— — = SPFATTYI)—<—
@ % SP KNIFE EDGE REAMER
W+tELVF
Cross Wrench 5 .
W=y /\—

@ E[E:/\m Wire Cutters

Bx>Oy 7|

TIRMIAARET, BE#EE ~15mmD
N&IFHNTEBITETY,

No need to pre-drilll Drills neat 1 ~ 15mm
holes directly!

Wsc222@) /sc223@) Screweme”t s
zavyLUF BHya—FAT Paint
Shock Wrench Sharp Hobby Knife OF 7« DEEIIE
KU H—RzA kA
EHALETT,

@For painting the body,
use polycarbonate
paints for models!
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2F v )29 — RN (T O XR) BRATERY—R - HEM - 7V THAX
Radio transmitter with at least 2 channels for 2 servos. Suitable servos, receiver, battery & electric speed controller
O@ZDF v Meld2F v Y X2 —RDOT AR @7 ORDEWRWNE. TARICHNBOFRAEELEICLTIREL,

HRETT, @For more information on the transmitter, kindly refer to the N
@This kit requires a 2 channel radio transmitter. instruction manual of the transmitter. . _'j-_’j_\
Servo _

————— = N m———————

== \ | =N S N T= PN MAX

XS \ No.82274 || TV LRAE—S—05E \ 29mm

I Transmitter VR KS4031-06W for Brushless Motor P

[ \ \\ SERVO KS4031-06W |

! \ : 18~21mr/n</

: N | 200mm \ea—"38~42mm

\ <

! " | w77

[ . ‘ Electric speed

‘ Vi — No.37032 No.37051B controller

! | IV 2408 TSV LR 1V 2405 ESC

I | £—%—15.5T/4AWDH (60A/MAX13.5%2—2)

| LLE MANS 240S LE MANS 240S ESC

[ : Brushless Motor 15.5T (60A/MAX13.5Turn)

|

| |

[ I 75y E—42—-0iga No.82245

| [oX ==
: ~ ‘ for Brushed Motor BB L—R\YR B [ | R'fm%
B | | No.37021 KAOG0-9TW 753 E—5—F  fcxihl Receiver

‘ Receiver | | LeMans E—%— FA7KESC 60A ST5% |

‘ | 057308 KYOSHO SPEED HOUSE

| Le Mans MOTOR KA060-91W Brushed WP

[ /‘ (Brushed/30Turn) ESC 60A S-plug

W EFTRNY T — W 7TERR
Battery Baty Charger W7 —

™ Battery

OERT BNy FU—lcELr | MAX
FEREEALTEL, < 90~140mm
-

@Use the charger that is
appropriate for your battery.

MAX
25mm

AN

No. 71322 SPEED HOUSE 7.2V 22HV Ni-MH /\wF1)—
SPEED HOUSE 7.2V 22HV Ni-MH Battery
No. 71324 SPEED HOUSE 7.2V 36HV Ni-MH /\wF1)—
SPEED HOUSE 7.2V 36HV Ni-MH Battery
No. GAB4201 Gens ace LiPo 4000 & kL— /X% (45C/7.4V)
GA-B-45C-4000-2S1P-HardCase-8




A7 THIDF= / BEFORE YOU BEGIN
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WHTIEL,

frefeL, M@HER T HETHEDD &

EXADEDELSBEYET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.
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X Wrong

FvhCE BPRENES EXPIYIBERDIE < A>TWEY, SAZSICIIRETRNG D ZFIOTHEREL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERER D1 B / OTHER HARDWARE

3x12mm E'X x12mm I ER 3mm TvI¥y—-Fvhk ESEUYVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ‘||||||||||||\||||\||||||||||||||||\||||\||||||||| 3mm Dmmm 3mm @_TL 3mm @ 5mm Oﬂ]ﬂﬂﬂﬂ]ﬂ
12mm ot | 12mm ! )

_

(o

5x10mm A% )L - RF YT
Metal Bushing - Ball Bearing

01

@t X DiESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@ "|||||||||\||||\||||||||||||||||\||||\||||||||||| W Dmmm TN [




Screws / % J%am

1-E025 x12
E-Ring(E2.5)
EVVY

1-E050 X1
E-Ring(E5.0)
EVVY

N
©H
1-N2620 x2
Nut (M2.6x2.0)

Fuk

A\
2
1-N3024 x4
Nut (M3x2.4)

Fuk

H
1-N3033N x20
Nut (M3x3.3) Nylon

Fyk oy

1-N4056FN x5
Nut (M4x5.6) Flanged Nylon
Tyb 7309 40y

m
1-S53003 x7

Set Screw (M3x3)
tyrER

(I
1-S54004 x6
Set Screw (M4x4)

yhEX

II\I\\I\\I\\I\I\\I\\I\\I\I\\IHIHI\IHIHIHI\IHI
OT241@ x8
Cap Screw (M2x10)
FryTER

© [ jwmm

1-822608 x7
Cap Screw (M2.6x8)
FryTER

(© o

1-S32606H x7
Flat Head Screw (Hex/M2.6x6)
HIER (N\YIR)

(©)

0T241@Ox6
Flat Head Screw (Hex/M2.6x8)
HIER (N\YIR)

© )

oT241@®x2
Flat Head Screw (Hex/M2.6x14)
HSER (A\YIR)

()]

1-S33008H x15
Flat Head Screw (Hex/M3x8)
HIER (N\YIR)

()]

1-S33012H x4
Flat Head Screw (Hex'M3x12)
HIER (N\YIR)

() oo

1-S33015H x2
Flat Head Screw (Hex'M3x15)
HIER (N\YIR)

©) s

1-S33018H x6
Flat Head Screw (Hex/M3x18)
HIERX (A\YIR)

@)L

0T242@ x4
Flat Head Screw (Hex/M3x45)
HIER (N\YIR)

© [

01241 x6
Flat Head Tapping Screw (M2.0x8)
H3RvEVTER

©)mw

01242 @ x6
Flat Head Tapping Screw (M3x6)
Y329V TER

()]

07242 © x13
Flat Head Tapping Screw (M3x12)
Y329V TER

O

07242 @ x6
Flat Head Tapping Screw (M3x16)
H3RYEVTER

(0)

1-S13008H x6
Button Screw (Hex/M3x8)
REVER (NYTR)

(©) (e

1-S13010H x2
Button Screw (Hex/M3x10)
REVER (NWIR)

(0) (s

0T242@x2
Button Head Tapping Screw (Hex/M3x8)
REVAYEVTER

[

1-S23006F x2
Cap Screw(M3x6/Flanged)
TIVIFryTER

(s

0T242 @ /0TB246 M x6
Flange BH TP Screw (M3x10)
TIVIRIVAYEITER

Ol

oT241@ x2
Washer M2.6x5x0.5
V%

(0]

1-W300805 x4
Washer M3x8x0.5
Dy v—

©)

012220 x4
Washer M5x12x0.15
TV v—

c=2

92643 x2
Snap Pin 4mm
AFvTEY

CEL,

92638 x2
Snap Pin 6mm
Ay TEY

ol

BRG007 x2
Shield Bearing (3x6x2.5)
= VRRT) YT

BRGO003 x2
Shield Bearing (4x8x3)
I=IVRRT )T

Ol

BRG001 x10
Shield Bearing (5x10x4)
v b2/

Ol

BRGO14 x4
Shield Bearing (10x15x4)
= IVRRTYVY

Rubber Parts, ETC / SI\—I\—Y. ZDfth

ORGO03 x8
O-Ring \(P3/Orange) OT253 xd
VY7 (P3ALY) Shock Gasket 12mm 2
23y ARy 12mm
SC216 x2 o '
Slipper Pad 0T206B @ x1
FUBTASAVIN ORGO3BK x1 GearCoverSponge
O-Ring (P3/Black) OTT244M @ x4 OTT244M @ x4 FYAN-REY
OUV7 (P3ITZv7) Block Tire 50x83x36mm Medium Inner Sponge
OTW130® x4 T0YI24 1 50x83x36mm 747 Ly AVF=ARYY

Seal Cartridge

@ U S— I h—RyY @ E )

ORGO4SSBK x2
0-Ring (SS4/Black) S pp—
0% (S84/75v%) #100cst SIL0100 x1 SC246 x2
964418 x1 Silicone OIL #100 Battery Strap (16X200mm)
01223 x4 Sponge Tape(1x100x150) SUIYFA IV #100 NyFU=ZN57
Diff Gasket ARYIT=T
TIHR Y
01222 @ x4 0T227 x1
O-Ring (S05 4.5x1.5) Belt
05 NJbk




Metal Parts / X% )UI\—Y

O

OTW128-01(® /OTW129-01(® x4
Seal Cartridge
J=IVh—b)yY

OTW130 @ x4
Spring Adjuster
ATV T I RE—

Q)

OTW128-01© x2
Shock Case S
2avr—2AS

)

0TW12901@ x2
Shock Case L
2avyr—AL

OTW123 @ x2
Front Shock Spring Hard Gold
JaVNRT)THI—ILR

OTW124 @ x2
Rear Shock Spring Hard Gold
YY2F) HI—IVR

0T239 x2
Front Shock Shaft
A SN S2 A

O (I [ ]

O (I

0T240 x2
Rear Shock Shaft
DYavyov Tk

)

0T215G @ x1
Joint Collar (Gold)
TV AZ—(d-IVF)

(i1) O

0T216G® x1
Motor Guard Joint (Gold)
E-R—A-KFV3A4bT=IVR)

T

0T225@ x1
Main Gear Shaft
A FYIwT b

Of——

0T248 x2
Flange Shaft 3x26mm
TIVII%TH

Ol [

0T249 x2
Flange Shaft 3x30mm
V%A

1

0T203@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

N

0T203® x1
Servo Saver Spring
HF—Re—N\-2T)>J

{%

0T208 @ x1
Counter Pinion Gear
VAl Sl a7

=

0T224@ x4
Diff Shaft
TIIRTH

0T208 @ x1
Spur Gear Crip
RN=FY5) T

DO

0T212 x4
King Pin Flange Pipe
FIETIVIINT

O]

0T225@ x1
Slipper Spring Guide
AVyIN=ZT) T HAR

VW

0T225@ x1
Slipper Spring
A)yIN=ZT) 5

O

0T225( x2
Spacer 5x7x10mm
AN—H—

0T225 @ x1
Counter Gear Shaft
D SE S 2 W

Ol

0TB246 @ x2
Driver Stop Washer
RSAN=AMy T Ty 6~

FA304-25 x1
Pinion Gear (25T-48P)
et D72 S 4

$2

01221@ x1
Final Pinion Gear 32T
T7AFIVEZFVFY

oT2210 x1
Diff Gear 53T
TIFY

0T221@ x1

Counter Gear

hoVE—Fv
7

01222@ x4
Diff Bevel Gear13T
FINIVFY

2

012220 x4
Diff Bevel Gear10T
TFINIVFv

oL 1]
0T222@ x2

Bevel Shaft

NIV v T+

0] I

0T208 @ x1
Pin3x12mm
7

o1
0T224Q® x4
Pin2x7mm
7

SC215 x2
Slipper Plate
AyIN=TL—h

0T231@ x4
Drive Washer
KSATTy50—

072320 x1
Servo Saver Shaft L
F—R—N\=2vThL

O

0T2320 x1
Servo Saver Shaft R
H—Rt—/\—+ TR

@ Up

0T232@ x1
Saver Shaft Plate
t=N=24T7bTL—h

072410 x8
M2.6 Counter Sink Washer
HIIBR=2 07Ty —

1] —

01231 x4
Screw Pin (2x11xM4)
A1

©)( o

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 7Ry b iR—)b

©( Jmm

SC241 x6
5.8mmxM3Pivot Ball
5.8mmxM3E Ry bR—Jb

QD

0T232@® x2
Ball Nut S M2.6x4.8mm
A=V FvhksS

0
SC242 x2

4.8mmxM2.6 Ball Nut
48mmxM2.6R"— )b

o0

W0201 x8
5.8 Steel Ball
58 AF—IVAR—Ib

(A \
@i
OTW102@© x4

Pivot Ball 4.8mm M2.6
ERy b R—Ib 48mmM26

OTW102@® x4
Adjust Ball 4.8mm
7% ANR=)L 48mm

|/ —

1%




Metal Parts / X% )UI\—Y

&35 =T

0T229 x2
Front Wheel Shaft
TAVMRA=IVYv T b

N
’ OO0 :

OTW133G x1

Center Under Guard

(Gold)

t':/}’ —T"/’f—ﬁ— N

(F-IUR) o W
& ]

®] o

0T230 x2

DL EIAIN

Main Chassis (Gold)
AV vI—

Rear Wheel Shaft (T=IbR)

Ol

0T233 x2
Flange Shaft 3x564mm
TIVIIv TR

0T213G «x1

Front Under Guard (Gold)

Ol

OT247 x2
Flange Shaft 3x60mm
TZ0I9% T+

© (I

0T234@ x2
Tie Rod M3x50mm
40y R

O I

0T234® x4
Tie Rod M3x38mm
a10y R

O (I

0T234@ x1
Steering Linkage Rod M2.6x36mm
ATT7)VI )=y R

(AT

(I

OT217G@ x1
Front Shock Stay (Gold)

70 havyR7—(d—IVR)

OT217G® x1
Rear Shock Stay (Gold)
Y3y A7—(d—IVF)

0T228 x4
Swing Shaft
ARAVTI% Tk

0T218G@ x1
Front Strut Plate (Gold)

7AVRANS YT =R (T-IUR)

—

0T218G x1
Front Sus Plate (Gold)
70V M7= E—IVR)

E-2—H—-FE-IF)

\1 ) O O
o121 @ x1 oT211 ® x1 0T216G@ x1 OTW102@ 1
Knuckle Arm L Knucile Am R Motor Guard (Gold o
FYIIVT—LL  Fv7IL7—LR (Gold) Front Stabilizer

) 70V VE=H—=K (T=IVR)

7OV PRRES /=

0T214G x2
Front Side Plate (Gold)
O Zovkgsr7L—t
@-vr)

0T215G® x1
Rear Plate R (Gold)
J¥7L—FRE—IVF)

0T215G @ x1

Rear Plate L (Gold)
Y 7L—bLE=IVF)

OTW128@ /OTW129@ x1
Shock Wrench OTW128( /OTW129(® x1
v UF Shock Tool
23y —=Ib
OTW102@ x1

Rear Stabilizer

UPREESAH—

© © o

e} U ‘
©
©

o

C)O © °

©
©
} O
© © © ©
(@]

0T220 x1 @ @
Radio Plate
AH7TL—b

0T206 @ x1
Chain Cover A
Fr—rhN—A

|

0T206® x1

Chain Cover B

Fr—h\—B
O ol |
17088 @ x1 1708B @ x1
Antenna cap Antenna pipe
TUTTR T TOTHIAT




Plastic Parts / 7> XF v 7 I\—Y

OT201HB x2
Suspension Arm
YAV Y3V T =L

=

O] ]

(] 07203 x1  \ ||
I 1
=} Servo Saver @
e YR A1\~
O OTW102 x1
(15) Stabilizer
ST M — AAES(H—
1O 5
— R L
0T202 1 3 L O 4H 0| |6
Gear Box 5 0
FRYIR
Ol ora04 x1
Hub Carrier
NTFvT

0T207B@ x1
Bumper
° ° NvIi—
— [\
Holder
RIVE—
o o
=P o=
o
0T206B x1 0T207B® x1
Chain Guide MiniBumper
FI—VHAF IDv- e o

0T208@® x2

0T208® x2
Pulley Case 32T Pulley Guide
T=)=r—2 T=U—=H1K
0T208@® x1
Idle Pully
TARIVT—)—

0TB246 ® x1
Helmet
0T208@ x1 NbAyk
Spur Gear 61T Diff Case OTH245W x2
AN=FF TIT=R

8 Hole Wheel 50mm (White)
87R—JLARA =)L 50mm (K71 1)

0T209 x2
Shock Piston
ARy

0T210BK x2
Shock Plastic Parts
V3w TIIN=Y

/' 5.8mm Ball End
R—=JLIVR




FI¥Y
Diff Gear

1-W300805

Plastic s
BAG @\@;

oT222®

l/
'.( Grease
Fett Graisse U=z

J1)—=
Grease

1-W300805
oT2220® M3x8x0.5
1 =wor—
0T224Q®
Pin2x7mm

012220

7OV M) VPEIERDESICHAIITET,
Assemble front and rear diff gears as per
diagram.

Of——

oT222@
O-Ring (S05 4.5x1.5)

o224 ©

77—
E Diff Pully AN

woHTEFE!
Do not over tighten!

012220

Ol

oT2220@

01224
Pin2x7mm

— I 7T Q) i
P ATY3VIN—Y
~ Option Parts
&>
o2 e lg\/
O-Ring (S05 4.5x1.5 §
ing (5054.51.9) FI—VRSATDBEEALESA,

Not used with chain drive.

oT224@®

707 M) VEMERDKLSITHMIITET,
Assemble front and rear diff pullys as per
diagram.

FRONT REAR

FHicHOE T 7RDRIFES ) 327 1V5000~
300005 /5L TWVE S,

Use Silicon Oil 5000 — 30000 (sold separately) to
your preferred setting. FRONT




FYRYIRX

Gear Box
' BITEOHET, Fr—YRFSATDHBEFERLELA.
LIl Insert into hole. Not used with chain drive.

BRG007

b
0T208@

BRG007

BE! BEICEE
o202 Important! Note the direction

NIVMFI—VRS51TER
Choose Belt or Chain Drive ATvavii—y e FRONT
Option Parts ool

~

FI—YDAEAEERDLIICEYILET,

- . D
012250 e o7 b EBLET, / Set the direction of the chain as per diagram.

Temporarily insert
shaft through. N\

Fr—YRSATDBEFERLELA.
Not used with chain drive.

Y I EREET,
Remove shaft.

CI—

01242 ®
TP F/H M3x16mm




FaYrNIVINY R

Front Bulkhead FFvaviN—y

Option Parts

BE! BEITEE
Important! Note the direction

oT2420
TP F/H M3x12mm

’(%a

/

01242 ©
012188 ® TP F/H M3x16mm

01242 @

TP F/H M3x12mm
FSATHAR - -
Drive Guide ROMEICEDEET,

Align as per diagram.
\ Q;;;;;;;%{H—ﬂ*{“‘*

g EER!
Do not over tighten!

3 BB MR
Note direction
Front end is marked

oT206BH SN

oT12068 €l

O BT EER!
AN Do not over tighten!
N 0T206B® oT2410®
- BN : g TPFH

M2x8mm

| ;| oT2068
BN N
ooy, / Note direction

Front end is marked

10




Y 7L—h E—F—H—F

Rear Plate Motor Guard
EVIDKFEILEBESICEY M LET,
Set so pin holes are horizontal.

1-S32606H

FH M2.6x6mm
92643
R-Pin 4mm

1-S33008H
FH M3x8mm

1-S33008H %
N

FH M3x8mm

oT2156®

b 3 0%%% %% P
Main Chassis

= -\ -
/ - !'5._‘
& J A |
{ S \ |
\ @ or202il —
4 ON RDMEICEDEET,
v ‘7@ Align as per diagram.

1-533008H (g
FHM3x8mm >

WHTEEE!
Do not over tighten!

1-S33008H

FH M3x8mm (g,
\

1-S33008H
TNORBNCED LSV FLET, FH M3x8mm
Note hole position is inside.

“ 0T219G

S g’ \ 1-833008H
N 1-833008H q
e N FH M3x8mm FH M3xgmm
= )
)
1-833008H
' OTW133G FH M3x8mm
\\ /
Y

11




1-S22608
Cap M2.6x8mm

7Yk E—H—F
Front Under Guard

NEBHEET,

TP F/H M3x12mm

BE! MEITER

é\ < n Important!
| Note the direction

| @ &—A 072410

447 %‘g?&i?
\ g M3x8mm
>

RDE&SIcy LET,
Set as per diagram.

12




H—RtE—/\—

Servo Saver

TIV=VIN—
Aluminum Silver I TT TSI
( Assembled
oT2R2@ Qig
T oM@ H @ N
Washer

02410 | () = M26E0smm
Washer \ | |
M2.6x5x0.5mm @ OTZOSEI

T EEE!
Do not over tighten!

H—RE—N—-)y
Servo Saver Link

TIVEZ)VIN—
0T232@® Qig n Aluminum Silver

wHTEER!
Do not over tighten!

N

07232 Ql

5. UP (o
012320
Saver Shaft Plate

7~ B! mEITEE
J - Important! Note the direction

T 0T410

o241 @ o241 @
FH M2.6x14mm

13




12|

01242 ®
TPFH
M3x16mm

oT242 @

FIH M3x12mm Dﬂﬂ]ﬂ]ﬂﬂﬂ]]lﬂﬂ]]]ﬂ/ ;

P

JavrAR7L—F
Front Side Plate

wHTEFE!
Do not over tighten!

|||||||||||||||||||||||||u||||||||||n|||||'\
01242 ©

TP F/H M3x16mm onos@ —_—

Assemble left and right sides the same way.

EARCKS BT, R /(3\/r3 -~ TP F/H M3x12mm

wHTEFE!
Do not over tighten!

01242 @

_

oT241 0
FH M2.6x8mm

H 012410

0T214G

012250
Y

oT241 @
FH M2.6x8mm oT241@
FH M2.6x8mm
hovz—%+v o . _
Counter Gear T3y NANT—F—Z—|CHED!

SC216
Slipper Pad

Recommended with optional high power motor.

SCwWo021

HD

FE \EICEE
Important! Note the direction

BECEERDOLIICT TV IEMICE Yy LET,
Note direction of flange is set to outside as per diagram.
\

J
e N
v 7 hOEETHDIARET,
Tighten to face of shaft.
\ J
N L
EN
1-N4056FN

14




m 7yiIN—aOvF
Upper Rods

W0201

® YY) 1 |

p
[E] Front | 19mm
«/A\' | N
2x < ) m 11 [ ——
20.5mm

BE! BEITEE
Important!
Note the direction

oT234 0

Front

o ———

1-S33018H
FH M3x18mm

_ FHM3x18mm

om0 __»
TPFH @N\‘
M3x12mm

H
1-N3033N
Nylon Nut M3

1-833018H

H
1-N3033N
Nylon Nut M3

TEIDRICEY b LET,
Setinto lower hole.

1-S33012H
FH M3x12mm

|

1-S33018H
FH M3x18mm

15




YA 37—

Suspension Arm 1-854004 ( O ||~
S oT247

M3x60mm

7oy bAYMCEEEDEET,
s Align to flat surface.
@1l

1-854004

Seth4 oy ETE!
\ Do not over tighten!
® &

oTW102@©
Pivot Ball 4.8mm M2.6

1-S54004
Set M4

wWHIEEER!
Do not over tighten!

AN
© Offum
oTW102@
N Pivot Ball 4.8mm M2.6

0T233 Align to flat surface.
M3x54mm

Ol 1)

7|:|‘/I~/\7‘$vu7 . P
Front Hub Carrier

1-S13008H
BH M3x8mm
L 2
) ( 1 Z

Fv b DEE THDAHE T,
Tighten until flush with nut.
(.

J
SC241
Pivot Ball
5.8xM3mm

o212 s
@ L oT204F
N

% |
.-4.\\ s,
@ — s / O = o0
~ - Screw Pin
l ﬁ 2x11xM4mm

1-S13008H
BH M3x8mm

\ 072610
oT212 — i
I ©f -
1-N3033N N L
Nylon Nut M3 BE! BEICEE

Important! Note the direction




AV ARV Y3y

Front Suspension
< 1-533015H L o
FH M3x15mm LB IEA IO T EER!

Do not over tighten! Use standard screw!

AN\

PN
VZ/AN

1-E025

(" 1-533015H
 FH Max15mm
&

LERVEREOTEETR!
Do not over tighten!
Use standard screw!

ORG04SSBK
O-Ring P4

0T248
M3x26mm

240y K
Tie Rod

0T234@©

17




Front Stabilizer

TAVEARRES (Y —

Set Screw

Adjust Ball 4.8mm

oTW102@®

Adjust Ball 4.8mm

oTW102Q®

oTw102HF

7

y

DYINTFv

Rear Hub Carrier

0T230

0T231Q®
Screw Pin
2x11xMdmm

TER

BE! @El

Important! Note the direction

SC241

Pivot Ball
5.8xM2.6mm
071230

0T231®
Screw Pin
2x11xM4mm

1 mm

SC241
Pivot Ball
5.8xM2.6mm

18



m YUY H AR aY
Rear Suspension BRIty b LET BT

1-854004 ‘
Set Mdx4mm %

@\ S33012H g : '

FHe M3x12nV )

AEICERIKOKICEY FLET,
Note the direction and set as

per diagram.

Set last and do not over tighten.

g & 9ssield Hod N
[
=

E2.5Clip

1-S33012H

FHe M3x12mm
LEXVERIEO T EFE!
Do not over tighten! Use standard screw!

AEITFRIHORRICEY FLET,
Note the direction and set as
per diagram.

I [

071249
M3x30mm

1-S54004
Set Mdxdmm
“ B#ICEY  LET, BT EEE!

Set last and do not over tighten.

m UPRZES L —
Rear Stabilizer

OoTW102

otw102El
% /

goO__ W=,
l

oTWI02® Set Screw
Adjust Ball 4.8mm
1-S32606H

FH M2.6x6mm

=
1-S53003
Set Screw

oTW102@®
Adjust Ball 4.8mm

1-S32606H
FH M2.6x6mm

otw102 [l

19



m Ny F)—FIVE—
Battery Holder = o

012420
TP F/H M3x6mm

wHTETR!
g Do not over tighten!

D
:\l;\llsr? :IS\I?JTMS o @ = 012420
@ N b p— TP F/H M3x6mm

/ ool ©
gnggga //;;;\;?éQ o
TO nt b |
0T205ﬂ T ;
@

om205K
@ Hﬂ

1 N3033N
Nylon Nut M3

. £
T EYY RR— I~ 1 ETEET FEBHLET. 02020

Removing rough edges with sand paper is recommended. Flange BH TP M3x10mm

G
©

AHhTL—b
Radio Plate
1-513010H AETE TIVIDLAICRYES
Note direction. Flange on top
1-833008H oT242 ® —
g FH M3x8mm TP FH oT241Q | OTBZ46@
M3x6mm TP FH @ Driver Stop Washer

M2x8mm

f

1-S13010H
BH M3x10mm

1-S13008H
BH M3x8mm

1-S33008H
FH M3x8mm

20




i
Q?QS

‘%@
Y4 S
Wyt

FRECLOOVANET,
Insert all the way.

O

0OT253
Shock Gasket 12mm

z
=9

OTW128-01(/ OTW129-01®

0TW128®/ OTW129(
'\

S

oT2108K A

1-S32606H
FH
M2.6x6mm T

av gAY
Shock Pistons

0T240

Rear E“'/
Long one

Front &%

0.

1-E025
E2.5 Clip

i

Short one

(27 OBEDEEThUABET.
Insert shaft to the step.

x2

071239

,@
®/® l 0T2108K K]
Q

)
012001 \ / ) '/\
oy < < ”@
- / 012108K A
A 2N oy
012091 / J N @ \ \
_ ® /g oRG0s or200F  \
0 A< Orange /@
2 AU\ (5 X2
R Y oremy ®/
© N P
BUWA 2] % 9
A OT210BK Q
Rear Long one @ AETERROLICT TV VDAY ET,

BWA
Front Short one

=
.

Note direction. Flange is on inside.

SILICONE SHOCK OIL

#100cst (7 Suwt)

707 kDdH 2 mMAR—F—RAEICEANE T,
Insert 2mm spacer inside for Front Shock only.

SIL0100

21




28

2avIFAIV
Shock Oil

WA

TDZAVDETAETHAIVEANE T,
Fill oil to this line.

Y I ERBETRUAHRDGA IV ERET T,
Insert shaft all the way and remove excess oil.

@EAtY N7y 1T7aY AUFCER M /IC) VA AL 0 0,
Vv TDVNNI—ATIEFIREGBER eV A ()b
200—350FEATELT,

@Basic setup. Use silicon oil 100 for Front A and Rear B pistons.

For high grip surfaces, use B piston on front and rear with
Silicon oil 200-350.

29

Rearx2 Frontx2
VIR TIG
Shock Springs
EWA
Long one
j=1AYa7
Short one
FAIVETT B,
Put an oil. Front Rear

X2

0l

i

0

,\.
|

q

22




2avIRTIY
Shock Springs )

D)
'll[i’:g‘ﬂ
"'liiiimmnnnmy»

D

)

[

HZ7—2mm)FE LT3,
Raise 2mm collar.

e |

[

T

N
i
g

oT210BKH

Shocks

wHTEFE!
Do not over tighten!

1-N3033N
Nylon Nut M3

H
1-N3033N \4/®
Nylon Nut M3

23



7aY MV IX— RXESC
Front Bumper RX ESC

f

01242 @
TP F/H M3x12mm

REREH B, 5% BT BRERICIOTIIVET I IR 2,

HOMBICEDEEY

position to rear section
as per diagram.

Align receiver mounting

FLLIETERICED TORDHBAZICHR > TIIEELY,
Bending not required with all receivers.
Check your R/C system instruction manual for details.

1-853003

(@

(117088 @
v

(3]
1o

1708B®

96441B
mET—7
Sponge Tape (Double sided servo tape)

24




KRY 2TTVITIR 277U s Rz bSVEREL Y RERORITY R A ERUMIET,
Steering Servo Make sure Steering servo is in neutral position before installing servo horn.

1-S33008H
FH M3x8mm

H—RTA V= N\ T —IRENZ VL SEELE T,
Arrange so servo wire is not caught by battery.

z

1-N3033N x2
Nut Nylon M3

1-532606H
FH M2.6x6mm
FENEEA.
Not included.
1-522608
- Cap M2.6x8mm ‘ P
O st =
&\ SANWA . JR 01234 @ = !
———— KO SC242 P <
g- _ OT203H T [E] . 22mm
HITEC
= a
o203 %Jﬁ | [
————
B _ 01203 | (1) e
S0l @ FUTABA ‘7 S BE! ATIOEER
S KYOSHO Important! Note the direction
\ J SC242 J
Al \°—=F’\" ' ~N
Spur Gear

BEISEFRIRORRICE Y MLET,
Note the direction.
Set as per diagram.

0T206B@®

KB THENET,
Use it late.

@

BRG003

25




35
< L

YEDTIRFFES,
Use small amount of grease.

[
1-853003
SS M3x3mm

1-S23006F
Cap Screw M3x6mm Flanged

FYOMITHEIRA DT E@EDOTCEELET
Tighten the screws with one sheet of paper inserted between both gears.

FA304-25
Pinion Gear (25T-48P)

ORG03BK
O-Ring P3 Black

92643
R-Pin 4mm

214Y

Tires

2AYOIDMACTEBERICEY LK T,
Set with tire logos on outside.

OTT244M@©

OTT244M®

OTH245W

26




1%
els

37 [

1-N4056FN
Nylon Nut M4

Ny T1)—
Battery

HA WA X L100xH2 5 mm)

).

Y

vT

AN
max size: W48xL100xH25mm

TES

(

Y

7_-

(

raAT Ny
rt-type battery

Toavia—
Optional shol

*

BX e

Y
Q

¢
7

IS
/‘A\r/

27



NAVb

39 ok

@ 2EF1c ERTHRPETNE RS,
Before painting, use a neutral deterge
to remove any oil residues and dirt.

AN
| / " ﬂ\o
a /I)\\ ‘\\
\\;}s‘ 700N
> N N / 1 \/ ~
XX 0;\

Sy

0

0TB246© K \ \Q,)
-\ "
X

A
N\

O <A T —TETIL TN MBI
RO&SICHANCEEVE T, (O, @)
Apply masking tape from
inside by alphabetic order
as shown below.

(EXF)

@ RFVIF—TETIV Ty LB
ROLSICHAICREYE T, (0, @)
Apply masking tape from inside by
alphabetic order as shown below.

0. 9)

=

> %o
R e
o)

nt

N

e

&

N\

@O <RI 7T ETIV T MBI

#*

o)
3
\15,0 '

i

HOLSICHAICEEVET, (@, 0, @, ®)
Apply masking tape from inside by alphabetic
order as shown below. (@), ®, @, ®)

O <+ 97 —TFETIVTFANY MEICRDELS ICRBIEEE T, (@, @)
Apply masking tape from inside by alphabetic order as shown below. (@, @)

O <RI T—TETIV TNk
IBICEDESITABNCRE) F T,
COX L XV

Apply masking tape from
inside by alphabetic
order as shown below.

(KA LAV

28




NAVb

Paint
@ <RFEVITF—TETIVI7AY MBI Om=rvrd5,
HMOLSICREICEEIE T, (D, @) Cut off shaded portion.

Apply masking tape from inside by
alphabetic order as shown below. ((), ®)

' AYRSA TR THY MLET,
Il It's cut along a cut line.

O USRIy —VBEY,
BEICLTEEL,
Refer th the pictures on the
box for the color scheme.

RUA—REA BRI L —&EHENTEEL,
Use spray for polycarbonate.

EEZ S
Not included.

O 2% AT/ RADREC =)L
I—hEIFDLTES
After painting, remove the

protective film from the

body shell.

HDESINCRAR Y I T—TH=REE T,
Sponge tape is spread as shown in the figure.

\ M
m@ // ‘
0T206B @ _

29




m ThH—IV D ERMERE B TR TR T E 2Ty H—HEEHS LT BERD LI, ROSaEREE T,

Decals The water with which several drops of dish detergent was mixed again, a body and a sticker appearance page, wetting envoy then air bubble is removed.
HMDMIEIC@HSIBICT H—ILEIES, Ay ADRIERABADT H—IVF > IN—TT,
EE2IBETCRERER L—XIC Apply the decals to the positions indicated in numerical order. The decal numbers between brackets are only for the opposite side.
BN ET,
Apply in numbered order m—) @) (29)

for best results.

% POWERED by LE MANS i
— M
R (=4 1\ 7
7
—

0TB248® 0TB248@®

FOUR WHEEL DRIVE
FOUR WHEEL DRIVE
SOWERED b L& MANS
SOWERED b L& MANS
kvosHo RACING TEAM

-
&

e

FOUR WHEEL DRIV

TURBO -zfolile

=ioio

OPTIMA OPTIMA

»
e




RSAN—/"Fv/E—

Driver / Canopy i i

92638

R-Pin 6mm

REITISLT
HvhLET,
Cut as required.

0T242@ / OTB246®
F BH TP M3x10mm

92638 |
R-Pin6mm

FI—Y D m X NT =1

Adjustment of a chain Rear Toe Adjustment

HDEDITEFTIORD R I % (ESD
FI—V DRV ZFHELET,

Chain tension can be adjusted by loosening
a total of 10 screws as shown in diagram.

*
() +2° TF
(standard)

(#e)

(Standard)
AEHFEEBACSRI AR FI— V% *RD&Slcr—oh 70 bRfilicty b
FESHTLIEELY, 0 UBHEL HESAER +2ESA 24K (%)
If adjustment limit has been reached, *Position with mark inside front as per diagram.
remove one chain. No Line: 0°, 1 Line: +°, 2 Line: +2°

31




4#2E / EXPLODED VIEW

1-N3033N\

W (F}\p
Y
on4a2@

1-N3033N

LA43
\
=2
g 012410
§ o
on241@ =Y
oT241 E g E
E 5C241
on241@
om212

o31@ onn®

o

o1231@

012410

g Q)

on42@

on41@

BRGOO1 @
\ﬁ ‘ \ c

N

01212

&

\ 1-S13008H %Q ) om205H .
1-3033N ) s
1-513008H
A S
1-N3033N
on41@

- on41@
on241@®

1-N4056FN
N\ o)

otw102@

8
ot203M

&

=
—
—= 1-522608
5"""""'::'",' i /

1-N3033N

—\— )
‘ .
5240 (@S ) M\ @,

LA43 012340 LA43
c}zazo
(5—Wwo201
o1234(d ,\‘
LA43

ona1@

- 1-553003

e %} % /OTsz

otw102®

otw102@)

ORG04SSBK

)
1-554004—

o1225@ ;
AN

1-N4056FN

= A or2:@

1-533008H ®“3\

1-N3033N

scoq1 OT204H

01231
BRGOO1

1-554004

@W@(@

1-533008H

QF.-Q& A/
@N\a@@ W
._'

1-513010H

/
fop7]

ojplE! 1]2]3]

1-533012H

L0
gy Wow LA43
SO Q, ®/ Wozm/Ca Did3

W0201

964418 A3 & I N2620
P \/ g
/ ’ 1-533012H owio2B
5—
1-533012H ({ 1-N2620 — ©

170830—@ (0—W0201

1-553003
1-553003—8 owioB—
]
1-553003
17088()— _—

otw102@) o— 1-532606H

OT201H
ORGO04SSBK

i) —1-513008H

o)
T—otu1@

o1205E]
1-554004

0T219G
012051

1-532606H

o204 LE02S

32
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4% / EXPLODED VIEW

or202H
2028

BRGOO1

om202E

012068()

BRG0O07

o1241(®)

ot2068E1 @

on42@ OT202

REAR
1-W300805
012210
/ o3 / 012220
012240 012220

‘ s / P / e or208@ EZEBI‘;)T
o220 /m A m .‘ / i

012220 o
oT222

o1222(d 1-W300805

BRG014

34




OTH245W

Front

S

Rear

(O

4@)
i

u,., g
N T 1L

A or2000l o
& 1-E025 OA
&——omn2108¢H o

€S2—onol

\E>ORGO3
=

S——onoH
C>—oms3

\\E—j — oTw128-01)

. /

o3

oTw129-01 @

)
\D» o240

otw124(®

&——1-E025

CE>—onwH
& 1-E025

012098

&

/,,:>ORGO3

©@——onoH
CO—onss

oTW129-01 (9

&—— omn2108kHE &— orz108kH

@ or2108KH @ ot2108kEH
) ]
\f) or2108kE] @" ot2108kEl

01225@
FA304-25 ® sc21s
1-553003
oT208(® 012068@
Gear Ratio Chart ORGO3BK or2068H

Pinion Pinion
16T 14.43 24T 9.62
17T 13.58 25T 9.24 |<<Kitstd|
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45

}@Cj;//’

BRGO003
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TURBO OPTIMA Parts List

SC215 SC216 SC240

x2pcs

x2pcs

©)(

Pivot Ball 5.8xM2.6x11.5mm

x8pcs

O}ﬂﬂ]ﬂﬂ]ﬂ x4pcs

Pivot Ball 5.8M3x12.5mm

@j x2pcs

Ball Nut 4.8xM2.6mm

x12pcs N
5.8mm Ball End

x10pcs

BRG001 BRG003
]
BB 5x10x4mm x4pcs BB 4x8x3mm x4pcs

Ol

ORGO3BK g ORGO4SSBK

10pcs

x2pcs x10pcs x10pcs X

209905 | o s || S| | oo || oua

1708B

0 | |
@ xdpcs (b) x4pcs

c=2

OF ou

R-Pin 6mm x10pcs R-Pin 4mm x10pcs (F;g?_zg;:)ar S5 Maxdmm
96441B
Sponge Tape 100x150 mm

e i (52
SC215 Slipper Plate (2pcs/Scorpion 2014) A)yN=TL—QNAI-EF2014) 220
SC216 Slipper Pad (2pcs/Scorpion 2014) A)y=1\y R QAAI—EFY 2014) 165
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014)  ERw bR—)U BA/ZO—EA 2014) 330
SQ4 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  ERy kA—Ib UA/RD—EF> 2014) 220
SQ42 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)  ~—JbFyk QA/AI—EA>2014) 275
SC246 Battery Strap (16X200mm) N7 =ZAMZw 7 (16X200mm) 660
LA43 5.8mm Ball End(12pcs) A—=IVIVF58¢(12A) 330
W0201 5.8 Steel Ball(10pcs) 58 F—JVR—IL 10A 770
BRGOO1 Shield Bearing(5x10x4)4pcs Z=IVRRT) 25 (5x10x4)4 A 1100
BRG003 Shield Bearing(4x8x3)4pcs = URRT )% (4x8x3)4N 1100
BRG0O07 Shield Bearing(3x6x2.5)2pcs J=IVRNT T (3%6x2.5)2 A 770
BRGO14  Shield Bearing(10x15x4)2pcs = VRRT )7 (10x15x4)2 A 1320
ORG03 O-Ring(P3/Orange) 10pcs 0UVJP3/4 L) 10A 220
ORGO3BK  O-Ring(P3/Black) 10pcs 09 (P3/7Zv%) 10N 220
ORGO4SSBK  O-Ring (SS4/Black) 10pcs 017 (SS4/7Zv%7) 10A 330
17088 Color Antenna(Black/4pcs) h7=TV7HBF vy THEEGA) 550
92638 Snap Pin (10pcs) 2Ty TEV(10A) 220
92643 Snap Pin(4mm/10pcs) ZFv7EV(Emm/10A) 220
964418 Sponge Tape(1x100x150) ARV YT =T(1x100x150) 330
FA304-25  Pinion Gear (25T-48P) EZA 7 (25T-48P) 330

* FOR JAPANESE MARKET ONLY.
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x10pcs

©

FH M2.6x6mm

1-S33008H

x10pcs

FH M3x15mm

x10pcs x10pcs
(©) ) mmmmmmn | | () (jmmm (o
FH M3x18mm BH M3x8mm BH M3x10mm

1-S22608
(' T

CAP M2.6x8mm

x5pcs

E2.5Clip

E5 Clip

x10pcs

1-W300805

o | x10pcs

Washer M3x8x0.5

Black

O-Ring S84

0T203

(©)] I
[a)

&

© O
A[ARNA[A

OT205 | 2502712

1-532606H
1-533008H
1-S33012H
1-533015H
1-533018H
1-513008H
1-513010H
1-522608
1-523006F
1-553003
1-554004
1-E025
1-E050
1-N3024
1-N3033N
1-N4056FN
1-W300805
OT201HB
Qr1202
0r1203
0T1204
0T1205

Flat Head Screw (M2.6x6/10pcs)
Flat Head Screw(Hex/M3x8/10pcs)
Flat Head Screw(Hex/M3x12/10pcs)
Flat Head Screw(Hex/M3x15/10pcs)
Flat Head Screw(Hex/M3x18/10pcs)
Button Screw(Hex/M3x8/10pcs)
Button Screw(Hex/M3x10/10pcs)
Cap Screw(M2.6x8/5pcs)

Cap Screw(M3x6/Flanged/5pcs)
Set Screw(M3x3/10pcs)

Set Screw(M4x4/10pcs)
E-Ring(E2.5/10pcs)
E-Ring(E5.0/10pcs)
Nut(M3x2.4/10pcs)

Nut(M3x3.3) Nylon (5pcs)
Nut(M4x5.6) Flanged Nylon (5pcs)
Washer(M3x8x0.5/10pcs)

Hard Suspension Arm (OPTIMA)
Gear Box (OPTIMA)

Servo Saver (OPTIMA)

Hub Carrier (OPTIMA)

Holder (OPTIMA)

HIER(M26x6) (NI R/10A)
HIEZM3XG)(NYIA/0A)
HIEAM3X12)(NYIZ/10A)
FIERAMXIS)AYIR/10A)
HIEZM3X18)(N\ Y7 A/10A)
RV ER(M3XB) (NI R/T0A)
REVER(M3X10)(N\ Y R/10)
FvTERM26x8/5A)
FryTERM3X6/ 77 IHI5A)
£y FEZ(M3X3/10A)

£y EZ(MAx4/10A)

> (E25/10A)
EJ>J(ESO/10A)

T MM3x24/10A)

T bM3x33) F1E> (5A)
FTYMMAXSE) 75T FABV(5A)
7% —(M3x8x0.5/10A)

N=RHARYY 30T =L (FTT43)

FTRYIRA (FTT4R)
HY—RE AN~ (FTT4<)
NTFHUT (A TT43)
FIVA— (#FTT4)

e M (i)

330
330
330
330
330
330
330
220
440
220
220
165
165
220
220
220
220
1870
660
660
770
1100



TURBO OPTIMA Parts List
0T206B

Lo

O | J
b 2

0T207B

°0 O () mma () OO°

2] ﬁ@

— O
() (h) © x2pcs BH M2x10mm x8pcs

0T209 OT210BK
SO ODe

) x6pcs

CAP M2.6x8mm

ml©

x4pcs

Ol

x4pcs

0T216G 0T217G
© ®

—
QOO © °
—OO °
| | © (a) 9
(a)
0T218G
(b)
© um
FH M2.6x6mm x2pcs (a) o
0T219G
[ o ° o o |
x2pcs
0oT220
© ©
o © ©o
© © °
D S| .

lo (O

x2pcs x4pcs

x2pcs

x2pcs

T mm &

Ol Je @=r—je
X2pcs

Olle IWle ©H

[ I oT227 2900098 1T I ]

e i ()
0T206B Chain Guide (OPTIMA) FI—VHARFTT4R) 1210
0T207B Bumper (OPTIMA) NVIN=(FTT4R) 880
01208 Diff Gear Case &Pulley (OPTIMA) TIEVr—2T—)— (T T4) 1540
01209 Shock Piston (OPTIMA) JIVIERN (AT T4R) 440
OT210BK  Shock Plastic Parts (Red/OPTIMA) 23w TIN=Y (LY RIFTT4R) 440
o121 Knuckle Arm (OPTIMA) FYIINT—L(FTT4R) 990
0T1212 King Pin Flange Pipe (OPTIMA) T TIVIINAT (A TT4) 440
OT213G  Front Under Guard (Gold/OPTIMA) OV E—=A—F (@=IWNAT74%) 990
OT214G  FrontSide Plate (Gold/2pcs/OPTIMA) - 7RV IMfARTL—F (T=ILRIFTT43) 1320
0T215G Rear Plate (Gold/OPTIMA) DY TU— (T—IVRIFTT4R) 2200
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0T216G Motor Guard (Gold/OPTIMA) E—2—H—R (@—IVRFTT43) 1760
OT217G  Shock Stay (Gold/OPTIMA) v IAT— (A=IVRIFTT4R) 1650
0T218G Front Plate (Gold/OPTIMA) 7087 L=k (E=IVRFTT4R) 660
OT219G  Main Chassis (Gold/OPTIMA) A vy — (QA=IVRIFTT4) 2860
071220 Radio Plate (OPTIMA) AHTL—bFTT4R) 1650
omn21 Gear Set (OPTIMA) FYy b (FTT4R) 990
0222 Diff Inner Parts Set (OPTIMA) TIAVTF—=IN\=Yy b (FTT4R) 1210
om223 Diff Gasket (4pcs/OPTIMA) TIARTY N GNATTAR) 330
07224 Diff Shaft (2pcs/OPTIMA) TIV% TR QNFTT4R) 1100
01225 Gear Shaft Set (OPTIMA) FYvTMey b (FTT4T) 1320
01227 Belt (OPTIMA) NIV (FT74R) 880
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0T228

x2pcs

Ol e ©l 10
COR R DY

y Q x4pcs -
e ZPCS C@ @® x2pcs *ﬂ] @ xdpcs
0oT233

Ol

(] ) x2pcs

OTW128-01
@) 2] O (2]
x2pcs x2pcs
o ° o °
x2pcs x4pcs x2pcs x4pcs
0T239
[ ] x2pcs
0T240
(d)
x2pcs X2pcs O [ e
0T241
®© Qe (©)|mme
CAP M2x10mm x10pcs FHTP M2.0x8mm x8pcs ~ FH M2.6x8mm x8pcs
[N €
©) mmm © Q. O12sosmue

0T234

© (I (D € x2pes
O ® xdpes
O (I [m

OTW128

O [ Jmmm x2pcs

H] Xx2pcs @U xdpcs

@ ) e

OTW129

o] T ] = .@
@ X2pcs

o T x2pcs

Q) I‘ X2PCS .g X2pcs

[ o x2pcs
W 2, @8> oo
'3 ’

fo) n m— ¢ 0 X4pes @ x6pcs
i b gl
01228 Swing Shaft (OPTIMA) RAVTIv T QNATT4) 880
01229 Front Wheel Shaft (2pcs/OPTIMA) TOVNRA=IVvTNQANFTT4R) 770
01230 Rear Wheel Shaft (2pcs/OPTIMA) DY RA—=IV v TRENATT4R) 770
0T231 Wheel Hub Set (2pcs/OPTIMA) b G 1 VAWA SANVINZ Wb a4 770
071232 Servo Saver Shaft (OPTIMA) H—Rt—N\=+ T (FTT74) 1100
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) 7523347 M3x54mm) QA/4 7T 74%) 770
07234 Tie-Rod (OPTIMA) 2AOYR (#FTT47) 660
OTW128  Front Shock (Gold/OPTIMA) 7avha3vy (A= [+ 774) 4620
OTW129  Rear Shock (Gold/OPTIMA) Y3y (d=IVR 1 7 TT747) 4620
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0T242

@ "III||||||||||||||||\III|||||||||||||\|||I\II||||||||||||||\||||\||||||\||||||||||I\II||||||||||||||\|||||||||||||||||||\||||\||||||||||||||||\||||||||||||||\||||\||||||||||| (a)

FH M3x45mm x4pcs @[ ) @ Q]WWWD fe)
BH TP M3x8mm x4
@ ﬂjﬂ[ﬂ[ﬂ]ﬂ] o FH TP M3x12mm x16pcs Xomm xpes
FH M3x6mm x8pcs
(©) | © QHHMMMMHJ 0
FH TP M3x16mm x8pcs F BHM3x10mm x6pcs
OTW133G
1 o
000
[e]
)
OTT244M

s B
70483y 9 =2 (=R FT747) 2200
Y23y r—A(d=IVR 137 74%) 2200

OTW128-01 Front Shock Case (Gold/OPTIMA)
OTW129-01 Rear Shock Case (Gold/OPTIMA)

OTW130  Spring Adjuster (2pcs/Black) RTVIGTI%RE—QNTZvY) 660
01239 Front Shock Shaft (2pcs/OPTIMA) TOVavITe T QNATTA4R) 550
01240 Rear Shock Shaft (2pcs/OPTIMA) Y>3y 7 QNFTT4R) 550
ons M2/2.6 Screw Set (OPTIMA) M2/26 27)a—tv b (FT74) 1430
0T242 M3 Screw Set (OPTIMA) M3 27 1=ty (FT74<) 660
OTW133G  Center Under Guard (Gold/OPTIMA) A= A—H—R =V FATT43) 1320
OTT244M  Block Tire 50x83x36mm Medium (OPTIMA) 70424+ 50x83x36mm 37471 (A7 74) 1430
OTH245W 8 Hole Wheel 50mm (2pcs/White) 87R—)LRA =)L 50mm QA/RTAF) 770



TURBO OPTIMA Parts List

0TB248

=1/
E

® qpmmmm x1pcs

TURBO OPTIMA Option Parts List

per car

AR IHE
F/R
Interchangeable for
front & rear
R=IWTITNIVNRSATBIATT4<)
Ball Diff. (for Belt Drive / OPTIMA)

18I21{ENE
Two required

OTW103

P

A=AV TL—FLQNATT4)
Carbon Rear Plate L(2pcs/OPTIMA)

OTW104GM

INCE—2—TL—bHYARFTT4)
CNC Motor Plate (Gunmetal/OPTIMA)

OTW105

! I X 2pcs

H—AR70Y MA RTL—FNFTT4R)
Carbon Front Side Plate (2pcs/OPTIMA)

o s
Ry

HA—Rr70aY MFRTL—hFTT4)
Carbon Front Sus Plate (OPTIMA)

F BH TP M3x10mm
(d)
0@
Driver Stop Washer
)
x2pcs
0T248
© Ol [
x2pcs x2pcs
@ x4pcs
OTW102
[a) []@m]m xdpes
o .I'E‘ x4pcs
(c]
d}
M x4pcs X2pcs @ D]ﬂ]]]]ﬂ]ﬂ]ﬂ]l]ﬂ]ﬂ]]m x2pcs
S8 M3x3mm Nut M2.6 FH M2.6x8mm
) ) e i {5
OTB248  Non-Decoration Body (TURBOOPTIMA) /7 AL —avRk7T1 (3—R47T74) 3520
OTB246 Driver Doll (OPTIMA) RSAN=NFE ( T74%) 1320
01247 Flange Shaft 3x60mm (2pcs/OPTIMA) 7523347 M3x60mm) QA/4 T T4X) 770
071248 Flange Shaft 3x26mm (2pcs/OPTIMA) 7709w 7 M3x26mm) QAATT43) 550
0T249 Flange Shaft 3x30mm (2pcs/OPTIMA) 7509347 83x30mm) QA/F T T4) 550
01253 Shock Gasket 12mm (4pcs) TAvIHRY M 12mm (4A) 330
OTW102 Stabilizer (OPTIMA) RAETAF = (A TT4%) 2530

OTW108
© s

FH M3x18mm
Ja= © Hvs
Nut M3 Nylon Nut M3

T—YAA—Rr7AY b3V IRT—FTT4)
Carbon Works Front Shock Stay (OPTIMA)

OTW112

IN=R70Y MR— 70754 774 )
Hard Front Support (7075/0PTIMA)

OTW107
s

FH M3x18mm
Jas © [
Nut M3 Nylon Nut M3

A=Ky 70V b avIRT—FTTAR)
Carbon Front Shock Stay (OPTIMA)

OTW109
© s

FH M3x18mm
B x2pcs Hﬂ x2pcs
Nut M3 Nylon Nut M3

H—RVVYY 3V I RT—FTT4)
Carbon Rear Shock Stay (OPTIMA)

OTW101  Ball Diff (for Belt Drive / OPTIMA)
OTW103  Carbon Rear Plate L (OPTIMA)
OTW104GM CNC Motor Plate (Gunmetal/OPTIMA)

OTW105  Carbon Front Side Plate (2pcs/OPTIMA)
OTW106  Carbon Front Sus. Plate (OPTIMA)
OTW107  Carbon Front Shock Stay (OPTIMA)
OTW108  Carbon Works Front Shock Stay (OPTIMA)
OTW109  Carbon Rear Shock Stay (OPTIMA)
OTW112  Hard Front Support (7075/0PTIMA)

Y Eff )
R=IWTITNIVNRSATRIATT43) 5280
H=RI)VTL—M(FTT4T) 2310
NCE—2—TL—b (A AR/ TT14) 3520
H=Ry7aYMARTL— QNATT4) 2750
H—Ry7aV M RTL—h (FT743) 1650
H—Rr 70/ 3vIRT— (#T743) 1320
T=92h=RY IOV NAYIAT— (#TT4%) 1980
H=RI)V39IRT— (FTT43) 2750
N=R70YMFR—} (7075/4774%) 2860
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TURBO OPTIMA Option Parts List
OoTW110B

H—RIABT L=+ FTT4)
Carbon Radio Plate (OPTIMA)

OoOTW111
[ o= o ¢ D D od po |
N RAA 05— Q07514 TF 4 ) x2pcs

Hard Main Chassis (7075/0PTIMA)

N
AR H—REAIN— A TT4)
Metal Servo Saver (OPTIMA)

OTW116GM

TIVEAARA S AVARIFTT4R)
Aluminum Mech Post (Gunmetal/OPTIMA)

OTW117GM

N

TIVITAYINT AYARFTT 1)
Aluminum Front Hub (Gunmetal/OPTIMA)

TIVZUYNTFXUT (HYA2IUFTT4)
Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)

S>> @[ﬂﬂﬂ]ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ]ﬂ]ﬂﬂ%@cs

BH M3x10mm

x4pcs

Washer M3x8x0.5

TIVEY—RI VY N (B ARIFTT1R)
Aluminum Servo Mount (Gunmetal/OPTIMA)

TIVE7aY E7vI—ERY b
HAYARIATT 1)
Al Front Upper Pivot (Gunmetal/OPTIMA)

OoTW123 OTW124
Siéer Silver
Black Black
Gold ol
x2pcs x2pcs

JaY 3w I RTI TRy b FTTAR) U2 av 2TV 7y b A T743)

Front Shock Spring Set (OPTIMA) Rear Shock Spring Set (OPTIMA)

Yo Eff {5
OTW110B  Carbon Radio Plate (OPTIMA) H=RY AN T~ FTT4R) 4180
OTW111 Hard Main Chassis (7075/0PTIMA) IN=RAL V%= (707547 TT74%) 6050
OTW114  Metal Servo Saver (OPTIMA) A= REAN—=(FTT4<) 4620

OTW115GM  Aluminum Radio Post (Gunmetal/OPTIMA)  77JLS AHRAN (HYARIATT4<) 6050
OTW116GM Aluminum Front Hub (Gunmetal/OPTIMA)  77)L2 70 MNT (HYARIATT4%) 6380
OTW117GM  Aluminum Rear Hub Carrier (Gunmetal/OPTIMA) -~ ZILZ ) N\T+4UT (B A2 T74<) 6050
OTW118GM Al Front Upper Pivot (Gunmetal/OPTIMA) - 7Ib2 700N yI\=ERy M (Y A4/4T74%) 2420
OTW119GM  Aluminum Servo Mount (Gunmetal/OPTIMA) - 77)VSH—RI D> b (HYARIAZTT43) 2970
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima) - 7A/+/av7A7)5 ey h SIMHRNA7743) 1320
OTW124  Rear Shock Spring Set (S/M/H /2pcs/Optima)  1J¥7>/3v7 A7) 5 29+ (SIMH2AA T74) 1320

% FOR JAPANESE MARKET ONLY.

40

OTW125B OTW132
I @ /ﬂ

x2pcs

me | 9)

Ol

AZIN—HIVRA YT+ T M QNFTT 1)
Universal Swing Shaft (2pcs/OPTIMA)

IN=RUYY 3y I RT— (1075/4T74)
Hard Rear Shock Stay (7075/0OPTIMA)

(T @ ([T (I \]:HZD TIIIIID
x2pcs x2pcs

FEUT R ARDYR 38mm FRAT Vv ARAYE 50mm

Titanium Adjust Rod 38mm Titanium Adjust Rod 50mm

LA43H R

H Hard Type

R—JLTUK 58mm R Red

5.8mm Ball End

HD R1)ws\—7 SR A/ Z3—E722014)
HD Slipper Pad (2pcs/Scorpion 2014)

PNGS4816 ~ PNGS4836

RAF—IVEZAUEY 1/48EVF

Steel Pinion Gear 1/48 Pitch
PNGS4816 16T PNGS4823 23T
PNGS4817 17T PNGS4824 24T
PNGS4818 18T PNGS4825 25T
PNGS4819 19T PNGS4826 26T

PNGS4830 30T
PNGS4831 31T
PNGS4832 32T
PNGS4833 33T

Steel Pinion Gear

ﬂﬂﬂﬂﬂﬂ] PNGS4820 20T PNGS4827 27T PNGS4834 34T
SS M3x3mm PNGS4821 21T PNGS4828 28T PNGS4835 35T
PNGS4822 22T PNGS4829 29T PNGS4836 36T
e M (B
OTW125B  Universal Swing Shaft (2pcs/Optima) AZN=HIVAL VT T QNATT43) 4180
OTW132  Hard Rear Shock Stay (7075/0OPTIMA) N=RY>ayIRT7—(7075/4 7T74<) 1540
92413 Titanium Adjust Rod 38mm FRVTIvAMAY R 38mm 660
92416 Titanium Adjust Rod 50mm FRYTIvA MY R 50mm 770
LA43H Ball End(5.8mm/Hard/12pcs) A=V RE8mMm/IN—R/12A) 660
LA43R 5.8mm Ball End(Red / 12pcs) R—=IVIVR58¢ (LY R12A) 330
SCW021  HD Slipper Pad (2pcs/Scorpion 2014) HD AU w/ =/ F QA/ZAD—EF>/2014) 660

PNGS4816  Steel Pinion Gear(16T)1/48 Pitch AF—=IVEZAVFP(16T1/48Ey F 770

PNGS4817  Steel Pinion Gear(17T)1/48 Pitch AF—=IVEZA V(1IN /M8y F 770
PNGS4818  Steel Pinion Gear(18T)1/48 Pitch AF—IVEZA V(181488 F 770
PNGS4819  Steel Pinion Gear(19T)1/48 Pitch AF=IVEZF Y9N/ F 770
PNGS4820  Steel Pinion Gear(20T)1/48 Pitch AF—=IVEZF V£ 0T)1/48Ey F 770
PNGS4821  Steel Pinion Gear(21T)1/48 Pitch AF—IVEZAVFP QN Y F 770
PNGS4822  Steel Pinion Gear(22T)1/48 Pitch AF—IVEZAVFP (M4 F 770
PNGS4823  Steel Pinion Gear(23T)1/48 Pitch AF—=IVEZAVFP (23NN F 770
PNGS4824  Steel Pinion Gear(24T)1/48 Pitch AF—IVEZAVFY 4N /48Ey F 770
PNGS4825  Steel Pinion Gear(25T)1/48 Pitch AF—=IVEZFFY25M/48E Y F 770
PNGS4826  Steel Pinion Gear(26T)1/48 Pitch AF—=IVEZFVF4(26T)1/48Ey F 770
PNGS4827  Steel Pinion Gear(27T)1/48 Pitch AF—IVEZAVFYQIMN/MBE Y F 770
PNGS4828  Steel Pinion Gear(28T)1/48 Pitch AF—IVEZAVF(28T)/48Ey F 770
PNGS4829  Steel Pinion Gear(29T)1/48 Pitch AF—IVEZAVFPQIM/48Ey F 770
PNGS4830  Steel Pinion Gear(30T)1/48 Pitch AF—IVEZA VP E01/48Ey F 770
PNGS4831  Steel Pinion Gear(31T)1/48 Pitch AF=IVEZFFYRIMN/MAEYF 770
PNGS4832  Steel Pinion Gear(32T)1/48 Pitch AF—=IVEZFVFvEM/48E Y F 770
PNGS4833  Steel Pinion Gear(33T)1/48 Pitch AF—IVEZAVFPEMNMBE Y F 770
PNGS4834  Steel Pinion Gear(34T)1/48 Pitch AF—IVEZAVFY MMy F 770
PNGS4835  Steel Pinion Gear(35T)1/48 Pitch AF—IVEZAVFY /A48y F 770
PNGS4836  Steel Pinion Gear(36T)1/48 Pitch AF—IVEZA V61488 F 770



TURBO OPTIMA Option Parts List

Brushless Motor

MCN R/$—%%7 51T/48P (TS5 L AE—4—F)
MCN Spur Gear 51T/48P(for Brushless Motor)

R246-8584

for
Brushless
Motor

U)art—4—J )L 210mm
Silicone Sensor Cable 210mm

for
Brushless
Motor

(MAX13.5Turn)

200mm x1

VRV 40SESC(T 7Y L ABMAX1354—)
LE MANS 2405 Brushless Motor 13.5T

WU 2405 75 LAE—42— 155T4WDFR
LE MANS 240S Brushless Motor 15.5T

Brushed Motor

GXE—%— (20%—>)

KA0B0-91WT'5 3 E—4—FARAIKESC 60A ST54

G2X Motor (20 Tur) KADB0-91W Brushed WP ESC 60A S-plug

} ) e Eff {5

OTW126  MCN Spur Gear 51T/48P(for Brushless Motor) - MCN Z/\—F+7 517/48P (75 L AT —4—H) 1100
R246-8584  Silicone Sensor Cable 210mm ) AvE—r—7)b 210mm 550
37032 LE MANS 240S Brushless Motor 15.5T VRV 2405 75V L AE—%—155T4WDA 11000

37051B LE MANS 240S ESC (for Brushless/MAX13.5Turn)
70703 G2X Motor (20 Turn)
82245 KA060-91W Brushed ESC 60A

VR 240SESC(FFY L ARIMAXT35%—>) 9680
GXE—%— (2052—>) 1980
KA060-91WT' 52 E—2—FFAKESCE0A 4400

OTW133S

] ° 000
|

F—r
Ladder Chain

OTT243S
S Soft

O x2pcs

Pin Tire 43x86x40mm S (OPTIMA)

OTH244BK/ SC

BK Black
SC SatinChrome

SZAR—T RA—)bBmmQNA TT 1<)
5 Spoke Wheel 43mm (2pcs/OPTIMA)

OTT244H/S

H Hard
S Soft

70w o 24 50x83x36mm
FTT4)

Block Tire 50x83x36mm
(OPTIMA)

OTH245BK / SC

BK Black
SC SatinChrome

8R—) LA —) L 50mm
8 Hole Wheel 50mm

e M i)

OTW133S  Center Under Guard (Silver/OPTIMA) =T VE=A—R IWN=/FTT74%) 1210

07226 Ladder Chain (OPTIMA) FI—> (#ATT4R) 2640
OTT243S  PinTire 43x86x40mm S (OPTIMA) EVRA743x86x40mm S (77 74<) 1430
OTH244BK  5sp Wheel 43mm (Black/2pcs/Optima)  SAR—7RA—)bd3mm (75972 TT4%) 770
OTH2445C  5sp Wheel 43mm (SatinChrome/2pcs/Optima)  SAR=754=Ib3mm (77 0-LAvHINET747) 1100
OTT244H  Block Tire 50x83x36mm Hard (OPTIMA) 7 0w%/7424 17 50x83x36mm /\— K (A 774<) 1430
OTT244S  Block Tire 50x83x36mm Soft (OPTIMA) 7 Ew%44 7 50x83x36mm ¥/ 7 (4 774<) 1430
QOTH245BK 8 Hole Wheel 50mm (2pcs/Black) 87— JViRA =)L 50mm QA/T5w%) 770
QOTH2455C 8 Hole Wheel 50mm (2pcs/Satin Chrome) 87— )biRA =)L 50mm QA 7>70—L) 1100
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OTH246BK/W /Y

BK Black
W White
Y Yellow

10R=IV224>F

OTH247BK/W /Y

BK Black
W White
Y Yellow

0R=IV224>F

FAT201S Soft

70 FRAVRA(E— FRY)
Front Tire/2pcs (Dirt Hog)

707 MRA=Ib JYRA—=Ib
10 Hole 2.2 10 Hole 2.2
Front Wheel Rear Wheel
FAT201S

® x2pcs

FAT202S / SS

FAT202S  Soft
FAT202SS Super Soft

U214 QNA > F—1)
Rear Tire (2pcs/with Inner)

70V MRA—IUTZ v I RA(E—FRY)
FrontWheel/Black/2pcs (Dirt Hog)

D

UYRA—IUTZ 07 RNE— FRYD)
Rear Wheel/Black/2pcs (Dirt Hog)

TFWO004

x2pcs

Aluminum Collar(Red)
4x12x0.5mm

Aluminum Collar(Red)
4x12x0.75mm

x2pcs x2pcs

Aluminum Collar(Red)
4x12x1mm

OTH246BK
OTH246W
OTH246Y
OTH247BK
OTH247W
OTH247Y
FAT201S
FAT2025
FAT2025S
FAH203BK
FAH204BK
TFW004

10 Hole 2.2 Front Wheel (2pcs/Black)

10 Hole 2.2 Front Wheel (2pcs/White)
10 Hole 2.2 Front Wheel (2pcs/Yellow)
10 Hole 2.2 Rear Wheel (2pcs/Black)

10 Hole 2.2 Rear Wheel (2pcs/White)

10 Hole 2.2 Rear Wheel (2pcs/Yellow)
Front Tire/Soft/2pcs(Dirt Hog)

Rear Tire/Soft/2pcs (Dirt Hog)

Rear Tire/ Super Soft/ 2pcs/ 2.2 inch
Front Wheel (2pcs/2.2inch/Black/Dirt Hog)
Rear Wheel (2pcs/2.2inch/Black/Dirt Hog)
Wheel Spacer Set (0.5,0.75, 1.0/Red/TF-5 Series)
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e Eff {5
105=1b 224 >F 707 MRA =1V QAT Z979) WEB
105R=Ib 224 F 70V RA =V QR4 L) WEB
08—V 224 F 707 RA =)V QA4 ZO-) WEB
10R—=)V 224 VF VY RA—=IV QAT Zv%) WEB
107R=)b 224 F YV HRA—IV QAARTA F) WEB
10R—=)V 224 7F )Y FRA—IV QA/A ZE—) WEB
70V MAY (VT N2N224F/DirtHog) 990
Y RAY I TN2N224VF 990
DYRAVIA=IN=VTN2N 224VF 2200
70V MRA=IVQN224 Y F17 594 DirtHog) - 495
Y RA—IVRA224F/7 5% /DirtHog) 495
FA=IVAR=H =19 M05,0751.0/L FF-51=R) 605

0TB245

/YTFAL—2avRTA(F TTA)
Non-Decoration Body(OPTIMA)

OTB247GR/Y/W/OR/BK/R

Pivot Screw 2.6x8mm x2 o o o
© (m © LR
Pan Head Screw (M2.6x4)x2 ~ Washer M2.6x5x0.5 x4 % EEE; %E g g
o I
=~ Sz (V][V} g
© (jum O (o e
Bution Screw (HexiMax5) 2~ P Screw (M26&)x12 1§55 | oo”et
8 5 g 2

LT

Button Screw (HexiM3x10) x2  CaP Sorew (M2.6x12) x 1§

8

>

:

Flat Head Screw (Hex/M2.6x6)x6 ~ Snap Pin 6mm x3 E

4

2

GR Peppermint Green
Y Yellow
W White
G2, / OR Orange
Snap Pin 6mm x2 BK  Black
R Red
© ) %2 o o
Flat Head Screw
(Hex/M3x10)
e i ()
OTB245 Non-Decoration Body (OPTIMA) JVTaL—=aViRT, (A TT4R) 3520
OTB2470R  Body (Orange/Javelin) RTA (FLVIwN)Y) 4620
OTB247GR  Bodly (Paper mint Green/Javelin) RTA NN Y=2 /D% V) 4620
OTB247Y  Body (Yellow/Javelin) AT A TO—/F% YY) 4620
OTB247W  Body (White/Javelin) RTA (RTANIwN)Y) 4620
OTB247BK  Body (Black/Javelin) AT (TZ99/9%R1)Y) 4620
OTB247R  Body (Red/Javelin) KT (LY KT Y) 4620
OT250  WingStay A VHRT— 825
OT2520R  Wing (Orange/Javelin) DAVG(FLIIITHNY) 660
OT252GR  Wing (Paper mint Green/Javelin) TAVG (NIN=Z VM) =2[TN)Y) - 660
0T252Y  Wing (Yellow/Javelin) TAVT A TA—=/T%N)Y) 660
OT252W  Wing (White/Javelin) DAY (RTA NI ¥ ) 660
OT252BK  Wing (Black/Javelin) TG (T Ty Y) 660
OT252R  Wing (Red/Javelin) DALy RITw 1Y) 660



71322

)

IN—V%
Part Names

SPEED HOUSE 7.2V 22HV
Ni-MH /Xy 7 1) —

Ny )—

kS
Description
mEhya7
Ni-MH /Xy 71U —

Ni-MH battery.

Y TE

(Bi:d)
2750

BATTERY

71324

IN—Y %

Part Names

SPEED HOUSE 7.2V 36HV
Ni-MH /Xy 1) —
SPEED HOUSE 7.2V 36HV
Ni-MH Battery
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AFN e TE A
Description (FeaA)
ABE BENY1T
Ni-MH /0y 7 1) —
High capacity and high power
type Ni-MH battery.

IS—VY %

GAB4201

Gens ace LiPo 4000
ANL—=K/Xy T (45C/7.4V)
GA-B-45C-4000-

2S1P-HardCase-8

YRy 71—

Li-Po Battery

SE A A
High power type battery
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Part Names Description (FaA) Part Names Description (F2aA)
Uy 7¥v o) Z(39) 7 v REERHRT U X T7F¥VJ U #1000
96162 Ring Gear Grease (3g) Fluorine special grease. 440 96501 | piff, Gear Grease #1000 880
FrYoERZ RS 96502 T7F¥v U #3000 880
Reduces wearing of gear Diff. Gear Grease #3000
HG Y31 Y kT UR YaA v BRI YR T7F¥VJUR #5000
96508 HG Joint Grease Grease for joint part. 880 96503 | pjff. Gear Grease #5000 880
2B/ -YOTSBICRR ERENZD 96504 T7F¥VJUX #15000 880
Use into metal joint parts. Reduces the wear Diff. Gear Grease #15000
7 7% X #30000
96505 | piff, Gear Grease #30000 880

Y2 AAIL SILICONE OIL
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Part Names Description | (F:A) Part Names
1) V7 JL#300 (80cc) SIL | ¥V 3v7 4 )L#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000B| Silicone QOil #2000 (40cc)
SIL | &Y a> A )L#350 (80cc) SIL | ¥ 3> )L#3000 (40cc)
0350-8| Silicone Oil #350 (80cc) 3000B| Silicone Oil #3000 (40cc)
SIL | ¥V a7 JL#400 (80cc) SIL | ¥V 327 )L#4000 (40cc)
0400-8| Silicone Qil #400 (80cc) 4000B| Silicone Oil #4000 (40cc)
SIL | > a7 )L#450 (80cc) SIL | ') 3> 7 )L#5000 (40cc)
0450-8| Silicone Oil #450 (80cc) 5000B| Silicone Oil #5000 (40cc)
SIL | > a7 )L#500 (80cc) SIL | ') 3> 7 )L#6000 (40cc)
0500-8| Silicone Oil #500 (80cc) 6000B| Silicone Oil #6000 (40cc)
SIL | Y a7 )L#550 (80cc) SIL | ¥V 3V7 A )L#7000 (40cc)
0550-8| Silicone Oil #550 (80cc) 53 )¢—H 1210 7000B| Silicone Qil #7000 (40cc)
SIL |27 )L#600 (80cc) | | for shocks. SIL | YU aVA A )L#8000 (40cc)
0600-8| Silicone Oil #600 (80cc) 8000B| Silicone Oil #8000 (40cc)
SIL | > avAL#650 (80cc) SIL | &Y 3VA A JL#9000 (40cc)
0650-8| Silicone Qil #650 (80cc) 9000B| Silicone Oil #9000 (40cc)
SIL | > a7 )L#700 (80cc) SIL | &Y YA JL#10000 (40cc)
0700-8| Silicone Oil #700 (80cc) 10000B| Silicone Oil #10000 (40cc)
SIL | Yy 71 )L#750 (80cc) SIL | ¥ 3y JL#15000 (40cc)
0750-8| Silicone Oil #750 (80cc) 15000B| Silicone Oil #15000 (40cc)
SIL | YU a> 7 )L#800 (80cc) SIL | &Y a7 )L#20000 (40cc)
0800-8| Silicone Oil #800 (80cc) 20000B| Silicone Qil #20000 (40cc)
SIL | &Y > )L#850 (80cc) SIL | Y a7 )L#30000 (40cc)
0850-8| Silicone Qil #850 (80cc) 30000B| Silicone QOil #30000 (40cc)
SIL | ¥ Jv74)L#40000 (40cc)
40000B| Silicone Oil #40000 (40cc)
SIL | &Y a7 )L#50000 (40cc)
50000B| Silicone Qil #50000 (40cc)
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Description

KN
(H:)

SIL
600008

=YY%
Part Names
U OV A )L#60000 (40cc

SIL
1000008

)
Silicone QOil #60000 (40cc)
)

31 V74 )L#100000 (40cc
Silicone Oil #100000 (40cc)

SIL
200000

Y Q74 )L#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL

300000;

Y Q74 )L#300000 (40cc)
Silicone Oil #300000 (40cc)

Y A7 )L#500000 (40cc)
Silicone Oil #500000 (40cc)

1) QA4 JL#1000000 (20cc)
Silicone Oil #1000000 (20cc)

KA
Description

T7H
for diffs.

KN
(HA)

%1430

SIL
#990/ 1500000
SIL
1000000
T7H
for diffs.
£1100
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ACCESSORY
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Description

K E i
(1)

36218 FYNR=EyRAIY R (X7 Ry M) | §V-0fgREERRI VR 770 792002 SPEED HOUSE C-02B ACE=9Fv=Yv—| H 1A DA—hhy FRER. 3080
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance SPEED HOUSE C-02B AC PEAK CHARGER | 1A Output Auto Cut-Off Charger.
36219 SPFA7ITvIl)—<— RO OMAN VN2l 1980 80907 KYOSHO SPEED HOUSE YL F/ty 7 =F zyi=| Ny F)—0Tv71 Y3 vEbEetl 3850
SP Knife Edge Reamer Tool for making holes on bodies. KYOSHO SPEED HOUSE MULTI BATTERY CHECKER | Easy measurement of battery condition
Gens ace LPo/y 7) - 70779~ (268 )l/73H) | #BEO LPo /Ny T)-%F5707 )5~ 7.2V NiIMH B USB F ¥ —3 v — | $ 750 NCd £k NiMH /Ly 7 -5
GACO100 | G age Lipo Battery Protector (2-6cellfor Charging) | Protector hat rotects the LiPo bttery when charging 3520 72208 | 75y USB Charger for NIMH | 0USB 75 E=A54~ 1y MEBE, 880
cAcoit | s ae LRIty I=E=2/%y TB0KG ) | o RERCRAGRAI 7 | oo USB Charger for 7.2V Nith
Gens ace LiPo Battery Safe Bag (BOX type) | Protecive bag hat s convenient o chargng andstorege battery packs(Super Plug Type).
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KRR IE2021E8AT1HREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.
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The service mentioned below is available only for Japanese market.
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